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Sub: Testing of Bricks/Brick tiles for Compreysive Strength/Dinremsion.
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| 2. Details from where sample is collected .
‘ 3. Name of Circle/Division:
1' 4. Name of Junior Engineer:

5. Name of Assistant Engineer: *
‘ 6. Name of Executive kngineer:

7. Name of Contractor/Agency:
| & Name of Officer collecting sample
‘ 9. Date of collection/Date of filling frog:
‘ 10. Date of testing:
‘ 1. ldennfication Mark:

12, Class designation

13. No. of specimen sent for testing:

Specimen relating 1o work mentioned above is sent for testing. It is certified that the sample/
samples marked-- -has/have been taken in my presznce which represent---------quantity
L%’ works/supply made a1 site/store
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Signature of Contractor

‘ Part {1 TEST REPORT

| No. SE (QCVAL (Lab y2011-12D- Yy} Bee

TestNo. 233 Date. 2o.2:17
Date of Receipt: 20.2..17T
Date of Testing: 20-2.17

(A) COMPRESSIVE STRENGTH o
S. No Dimensions
Length Width © Area
(cms) (cms) (sqem) | Failure (1 re
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Tested in my presence

{B) DIMENSION TEST FOR 20 BRICKS

| Length
2 Width
Heignt
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Only testing has heen conducted i this labora Wos ample neen collected anid
handed over by the tietd of the concerned division ‘:/ \\‘)
b8 eer (U <L
as Kune, 10

eEle-T



